ANNEX B: EXPLODED DRAWINGS



OETTAGLIO B

DETTAGLIO D

DETTAGLIO E

OETTAGLIO A

DETTAGLIO C

DETTAGLIO F

e -
@} N 2o
N [+)]
e |e
&
[0
(&)
7]
0
L. Loe
3 5 ©
3 2 O
(2]
o Ao
—
o
~~
3
& o)
l_ A
c 8
Q a
O
o
—
O
e
()
<@
o
n
[
()
El, |w
SQls |$
o8 |3
Q (= 24
)
L
o o
S )
N
@ O
% O
5 z
|_
Y
o <
=

DETTAGLIO G




DETTAGLIO E

Foglio:
02

s
c
o
N
©
£
IS
<}
C
7}
(]

Esploso uscita inferiore Open Top

Scala:

Disegn.:

Rif.:

m
o
0]
5
(sp]
Q
[oe]
o
5
©
(m]
k) o
© Qo
S 0
o 3
= 14
o
-]
O
x
O
Z
|_
o4
<
S

OETTAGLIO D




DETTAGLIO C
~ (QETTAGLIO B

\
Sy — 7

\N\CDF=F738 v\

\ /
\ /
\
\

DETTAGLIO D

Dl s
U/ (& |&
&
[0
[&)
7]
0
. -
3 5 ©
ke [0} O
[e] n
o Ao
—
Q
& o)
= S
g -—
o @
) 8
Q
ko)
o)
c
o
o
N2
oy
()
(0]
e
o
E @ Zg
o|s S
D |5 @
O|® 3
o= 14
n
Ll
o o
S )
N
T O
% O
3 z
|_
x
<
=

DETTAGLID A S




v0 gd| 81-€0-80 | dNOYD NILIVIN
;011604 ‘e|leog rubesig ‘ejeq :0uoISINeY
:1Izzed Rllelele) :9leuLe N %
A S do] uadQ alouajul eyenus osojds]
N :auoIZeujwousaq e

4 019v113d

v 0NgvLLid

4 0NoyLL30

4 0M9vLLid

H 0IMvYL1L40

J 0NByLLid

0 0MovyLLad




—1 /R
I\

Pezzi:
Foglio:

05

Scala:

Codice:
Disegn

Polaris

DETTAGLIO C

Data:

13/09/01

Materiale:
Revisione:

Esploso exit Open Top

Denominazione:

if.

MARTIN GROUP

DETTAGLIO A

DETTAGLIO B




oo

90 dd| 81-€0-80 . dNOYSO NILIVIN 4 0MavLL3d
;011604 ‘elesg ubasiq :eled ‘euoIsiney . \|\t 43 «
:1Izzed Rllelele) :9leuLe N H H H U
A (naed oousje eimeuljjed 1paA) do] uadQ ejeuipniibuoj suoizeg \|V
@ [ :auoizeuiwoua S| .\ \
|
J0M9yLL3d \
o)
® &)

3J01J3dns 34Jod 3U01Z3s 1P3A




OT-01-EXPLODED DRAWINGS OPEN TOP

POSITION NAME Q. COD
1 LOWER PART FRAME OT 1
2 LOWER PART FRAME OT 1
3 SUPPORT UCP 206 2
4 RUBBER ROLL PRESSURE 1 OT-***-014
5 HEATING EXIT PLATE 1
6 GEAR MODULE 4 - 727 +730- 1/2" 1 ST-056
7 RIGHT SHELF 1
8 LEFT SHELF 1
9 ENTER HEAD 1
10 BRACKET 55 2 ST-033
11 PISTON @32 x 25 2
12 UPPER BELT SUPPORT REGISTER 2 ST-034
13 LOWER BELT TENSION PISTON SUPPORT 2 ST-039
14 MALE HINGE 040 2
15 PISTON @40 x 150 2
16 PULL BRACKET PISTON TENSION 2 ST-043
17 FORK PISTON M16 + CLIPS 2
18 CONTROL TENSION ROLL SHAFT 1 OT-***-009
19 RUBBER ROLL CONTROL TENSION BELT 1 OT-***-011
20 SUPPORT SBPP 202 2
21 SUPPORT AND TICKNESS REFERRAL ROLL 2 ST-047
22 REFERRAL ROLL LOWER ENTRANCE SHAFT 1 OT-***-006
23 BELTS REFERRAL ROLL 1 OT-***-013
24 LOWER ENTRANCE CLEANING BOX 1 OT-***-016
25 BELTS REFERRAL SHAFT 1 OT-***-010
26 PISTON @63 x 25 ASSEMBLED 2
27 PIVOT @16 x 80 2
28 EXIT FRAME 1
29 LONG BRACKET EXIT BELT WHEEL 2
30 SHORT BRACKET EXIT BELT WHEEL 2
31 IRON SUPPORT EXIT BELT 1
32 SUPPORT UCP 204 2
33 NUT M8 16
34 BEARINGS SKF 608-2Z 4
35 WHEEL 4 1-0-T-54
36 SEEGER HOLE @22 8
37 SUPPORT UCFB 205 2
38 TRACTION ROLL EXIT BELT 1
39 REFERRAL ROLL EXIT BELT 1
40 PINION 062 - 714 1 ST-049
41 WHEEL SUPPORT 4 ST-041
42 LIFT UP WHEEL 4
43 CHAIN PULLER 1
44 CREW M10 x 35 1
45 CHAIN PULLER PINION 1
46 WASHER SCREW M10 4
47 NUT M10 x 10 2




48

MOTOR REDUCTOR

1
49 MOTOR 1
50 PINION SHAFT REDUCTOR 1 ST-050
51 TRANSMISSION CHAIN 1
52 SUPPORT ENTER PLATE 2 ST-046
53 TEFLON LOWER BELT 1
54 LOWER EXIT CLEANING BOX 1 OT-***-005
55 CONTROL MICRO SUPPORT 1 ST-044
56 LOWER BELT CONTROL MICRO 1
57 BELT SAFETY MICRO 2
58 ELECTRIC PANEL 1
59 PILLAR 2 ST-040
60 MAIN AIR REGULATOR 1
61 CHROME TUBE @50 1
62 CLEANING ROLL HANDLE 1
63 BLADE RIGHT BRACKET 1 ST-070
64 BLADE LEFT BRACKET 1 ST-070
65 STEEL BLADE SUPPORT 1 OT-***-020
66 STRANGLEHOLD STEEL BLADE 1
67 ANTISTATIC UNIT 1
68 BEARINGS 6306 2
69 BEARINGS 6004-2RS1 C 4
70 SHAFT SEEGER (20 2
71 SHAFT SEEGER @30 2
72 WASHER FOR M10 26
73 SCREW TE M10 x 20 6
74 WASHER FOR M8 14
75 SCREW VTCEI M8 x 25 4
76 SCREW VTCEI M8 x 35 4
77 ELASTIC WASHER PER M6 6
79 SCREW VTSPEI M6 x 16 2
80 SCREW VTCEI M6 x 40 8
81 NUT M6 16
82 EXIT BELT 1
83 WASHER FOR M12 16
84 SCREW VTE M12 x 70 8
85 SCREW VTCEI M10 x 30 8
86 SCREW VTE M12 x 30 8
87 SCREW VTCEI M8 x 40 6
88 ELASTIC WASHER PER M8 1
89 SCREW VTE M8 x 30 1
90 TICKNESS WASHER FOR M10 2
91 SCREW VTCEI M10 x 25 2
92 SCREW VTCEI M6 x 20 12
93 SCREW VTCEI M6 x 25 4
94 SCREW VTSPEI M6 x 40 2
95 WASHER FOR M5 4
96 WASHER ELASTIC PER M5 2
97 SCREW VTCEI M5 x 25 2
98 WASHER FOR M4 12




99 SCREW VTCEI M4 x 40 2
100 NUT M4 6
101 WASHER FOR M3 6
102 SCREW VTCEI M5 x 10 2
103 SCREW VTSPEI M3 x 30 4
104 SCREW VTSPEI M3 x 25 2
105 STUDDING SCREW M10 x 85 4
106 NUT M10 26
107 SCREW VTSPEI M4 x 10 9
108 SCREW VTCEI M4 x 16 6
109 CARBON-GRAFITE BLADE 1
113 SCREW VTCEI M6 x 16 10
114 RIGHT SPRING 1
115 LEFT SPRING 1
116 SCREW VTCEI M4 x 10 2
117 TICKNESS WASHER FOR M6 4
118 SCREW VTE M10 x 50 2
119 SCREW VTE M10 x 25 16
120 SHAFT SEEGER @16 4
121 SHAFT SEEGER @12 2
122 SENSORE SICUREZZA CARTER 1
123 SCREW VTCEI M4 x 35 2
124 SCREW VTSPEI M6 x 20 4
125 ELECTRIC PANEL CARTER 1
126 UPPER CARTER PILLARS SIDE 1
127 LOWER CARTER PILLARS SIDE 1
128 EMERGENCY BUTTON 2
129 CARTER EXIT 2
130 CARBON BLADE HANDLE 2
131 SCREW M6X20 4




DETTAGLIO B

OETTAGLIO D

DETTAGLIO C

N~
é} & 2 o
8 g
NIRE: e
P
©
(&)
(7]
o c
O
L
8.0 A
|_
o ©
Q Sy
(@) (s2)
® <
O foo)
= o
® 8
= ©
) [m]
0]
°
®©
0}
—
o
—
0}
o
>
»
©
=
?
5|o o
© S
2|5 |2
| Q
a5l &
%)
L
o o
o -
S O
g O
8 z
|_
0
o <
4 =
<C
o
p—
wJ
<C
'_
'_
L
O




DETTAGLIO G

[
o
—
(i)
<
—
—
Lt
(=

OETTAGLIC A

OETTAGLIO E

DETTAGLIO B

OETTAGLIO F

DETTAGLIO H

.. 00
é} & 2O
P g
NIRE: e
&
©
(&)
(7]
@ g
O
alg g m
IS 3] o
@
o [e0]
ol | 3
(0]
QO <
C o)
© o
= ©
%) ©
D =}
o
@®©
[0)
—
je)
—
(0]
a
S
%)
©
e
©
—
R
c L.
O |y 2
o | = k)
N | o 2
R 3
Q| = Y
n
L
3
] 3
c
% O
3 z
|_
0
o <
o =

OETTAGLIO C




33

I T

34

3%

DETTAGLIO C

& |is
N ()]
/& |8
P
— 3
+ (7]
®©
o
o)
o | .. .
c|g g
g% |fo
CD_ o A
£
©
-
° ™
o <
Z o0
8' O
[
- ©
c [m]
o
o
O
a
>
[7)]
[0)
i
—
®©
o
o
[ ..
O |u 2
o |2 S
5 @
c |5 3
9O | = 2
N
()
n
5
§ 3
% O
8 z
|_
0
o <
14 =

OETTAGLIO B




L O
D |, |eo
T =
TRE: s
&
©
(&)
(7]
a
o | .. .
Hlg c
c |5 & m
o
Q13 A
o
o 0
RS -
—
e
8 Q
o)
n o
2 g
© a
o
=
©
>
Q@
©
7,
—
o)
Q
| .
®©
1)
c
S @
ole |5
215 |2
O |= o)
Q_§Dﬂ
)
L
@

MARTIN GROUP

OETTAGLIO C




OT-02-EPLODED DRAWINGS PART LIST

32 UPPER BELT CONTROL MICRO

33 ENTER SIDE UPPER CARTER

34 EXIT SIDE UPPER CARTER

35 BEARING 6004 2RS1 C

36 BEARING 6306

37 SHAFT SEEGER D20

38 SHAFT SEEGER D30

39 SHAFT SEEGER D12

40 UPPER TEFLON BELT

41 HEATING ENTER PLATE

POSITION NAME Q. CODE

1 UPPER PART FRAME 1
2 ROLL PRESSURE LEFT ROD 1 OT-007-L
3 STEEL SUPPORT FOR BLADE 1
4 ROLL PRESSURE RIGHT ROD 1 OT-007-L
5 RUBBER ROLL PRESSURE 1 OT-***-014
6 PIVOT D16 x 70 2
8 ROTATION BRACKET UPPER BLADE 1
13 GEAR MODULE 4-727 1 ST-052
14 UPPER EXIT REFERRAL ROLL SHAFT 1 OT-***-007
15 REFERRAL ELLIPSE BELT ROLL 1 OT-***-012
16 RIGHT CLEANING EXAGON SUPPORT 1 ST-038
17 LEFT CLEANING EXAGON SUPPORT 1 ST-038
18 CLEANING EXAGON 1 OT-***-015
19 CLEANING FABRIC 1
20 CLEANING EXAGON HANDLE 1
21 UPPER ENTER REFERRAL ROLL SHAFT 2 OT-***-008
22 REFERRAL ROLL BELTS 2 OT-***-013
23 UPPER BELT TENSION PISTON SUPPORT 2
24 MALE HINGE D40 2
25 PISTON D.40 x 150 2
26 PULL TENSION PISTON BRACKET 2 ST-043
27 FORK PISTON D.40 4
28 CONTROL TENSION ROLL SHAFT 1 OT-***-009
29 CONTROL TENSION RUBBER ROLL 1 OT-***-011
30 UPPER EXIT CLEANING BOX 1 OT-***-017
31 CONTROL MICRO SUPPORT 1 ST-044

1

1

1

6

2

6

2

2

1

1

1

42 TOUCH SCREEN

45 SCREW VTE M6 x 20




50 SCREW VTE M6 x 30 6
51 UPPER BLADE ROTATION SUPPORT 1
53 SCREW VTCEI M4 x40 6
54 NUT M4 2
55 WASHER FOR M5 2
56 WASHER FOR M3 2
57 SCREW VTCEI M5 x 10 2
58 SCREW VTSPEI M3 x 25 2
59 STUDDING SCREW M10 x 95 4
60 WASHER FOR M10 4
61 NUT M10 8
62 STEEL STRANGLEHOLD BLADE 1
63 CARBON-GRAFITE BLADE 1
64 SENSORE SICUREZZA CARTER 1
65 SCREW TCEI M10 x 45 2
66 SHAFT SEEGER D16 4
67 SCREW VTSPEI M4 x 10 9
69 STUDDING SCREW M10 x 30 2
70 GREASER SKF 1




¢l sSue|od|  L0/60/¢l
:0lIbo4 | :ejeas uBesig eleq ‘aUOISIASY dNOYO NILHVIN
I
1Zzad :901po)o :oleus)e N %
@ B 0so|dsa Ojejuow OAONU | O oJpend

:suojzeuiwouaq I

N3340S HONOL




UPPER PANEL PART LIST

POSITION

NAME

1

PANNEL BASE

PANNEL COVER

TOUCH SCREEN

2
3
4

COOL FAN COVER

Rl r|~]O




sue|lod|  10/60/vL

dNOdO NILHVIN

;011604 ‘e|eog ubssiq ‘eleq :2UOISINGY

1Zzad :821p0o :oleuale %
A N do] uadQ ejesnus oje| asoladns Ja)ed 0so|ds]
N

:auoizeujwousqg

g0y,




UPPER CARTER ENTER SIDE PART LIST

POSITION

NAME

1

ENTER CARTER FIX PART

ENTER CARTER MOBILE PART

WASHER FOR M8

SCREW VTCEI M8 x 20

uibh|lwinN

CARTER HANDLE

N N S V)




14" sue|od L0/60/7L dNOYO NILIVIN
;011604 ‘e|eog ubssiq ‘eleq :BUOISINDY
lIzzad :90IpoD sleusle %

A do] uadQ ejosn oje| aloladns J8yed 0sojds]

Y - :suoizeuiwouaq Ty




UPPER CARTER EXIT SIDE PART LIST

POSITION

NAME

1

ENTER CARTER FIX PART

ENTER CARTER MOBILE PART

WASHER FOR M8

SCREW VTCEI M8 x 20

uibh|lwinN

CARTER HANDLE

N N S V)




L sue|od L0/60/1L dNOYO NILIVIN
;011604 ‘e|eog ubssiq ‘eleq :9UOISINSY
l1zzed :801poo IR %
A ™ e]eJljua ojuswep|eosu oueld oso|dsg
N

:auoizeuiwousqg

QY|

v 0NvLL0




HEATING ENTER PLATE PART LIST

POSITION NAME Q. CODICE
1 HEATING ENTER PLATE 1 OT-***022
2 ENTER PLATE RESISTENCE 1
3 CURVED IRON SHEET ENTER PLATE 1 OT-***-002
4 SCREW TE M6 x 30 8
5 SCREW VTSPEI M6 x 14 8
6 ENTER PLATE FRAME 1 OT-***-004




Gl Sliejod 10/60/71 dNOYO NILYVIN
:011604 ‘e|eog ruBssig ‘eleqg :BUOISINGY
‘1zz8d 90Ip0o :aleuslep %

AN [~ B)19sn ojuawep|eosu oueld osojdsg

Y - :auoIZeulwoua( R

vV 0N9vLL0




HEATING EXIT PLATE PART LIST

POSITION NAME Q. CODICE
1 HEATING EXIT PLATE 1 OT-***022
2 EXIT PLATE RESISTENCE 1
3 CURVED IRON SHEET EXIT PLATE 1 OT-***-002
4 SCREW TE M6 x 30 8
5 SCREW VTSPEI M6 x 14 8
6 EXIT PLATE FRAME 1 OT-***-004




